
UC Irvine
UC Irvine Electronic Theses and Dissertations

Title
Understanding of Nitrifying and Denitrifying Bacterial Population Dynamics in an 
Activated Sludge Process

Permalink
https://escholarship.org/uc/item/1bd53495

Author
Wang, Tongzhou

Publication Date
2014
 
Peer reviewed|Thesis/dissertation

eScholarship.org Powered by the California Digital Library
University of California

https://escholarship.org/uc/item/1bd53495
https://escholarship.org
http://www.cdlib.org/


 

UNIVERSITY OF CALIFORNIA,  

IRVINE 

 

DISSERTATION 

 

Submitted in Partial Satisfaction of the Requirements for the Degree of 

 

DOCTOR OF PHILOSOPHY 

in Engineering 

 

 

by 

 

Tongzhou Wang 

 

 

Dissertation Committee 
[...]
through the use of an enzyme of Taq polymerase. Additional primers will then attach onto the 

new strand and undergo the same cyclical processes to achieve exponential synthesis. The 

amount of DNA theoretically doubles with every cycle of PCR with 2
N
 number of DNA 

strands after N number of cycles. TaqMan oligoprobe containing a reporter and 

non-fluorescent quencher attaches onto the consensus site of the designated species. Once the 

primer hybridizes across the DNA polymerase, reporter is detached from the quencher of the 

oligoprobe, and it releases excitation energy at a wavelength that can be detected by the 

monitoring instrument. (Pelt-Verkuil, 2008) 

 Temperature and magnesium gradient experiments should be performed to optimize 

the annealing efficiency of the DNA hybridization. A temperature gradient is used to 

determine the best temperature to carry out the annealing process. Additional magnesium 

concentration stabilizes and prevents denaturation of the DNA strand. The annealing 

temperature of the forward and reverse primer should be within the range of ±5
o
C, and the 

guanine and cytosine nucleotide content in the primers should be about 50% to improve the 

efficiency rate of the PCR reaction. A calculation of PCR annealing temperature for Tm and 



 

22 

 

salt adjusted Tm, which accounts for the nucleotide composition including A, T, G, C can be 

estimated by the equation below. (Pelt-Verkuil, 2008) 

  Tm= 64.9+41([yG+zC-16.4]/[xT+wA+zC]) 

Where y, z , w, z represent the numbers of A, T, G, C neucleotides in the molecule.  



 

23 

 

Chapter 3. Understanding the role of Nitrifying Populations, Total 

Bacterial Populations and their effect on ammonia removal and 

denitrification in an Activated Sludge Process under 

Warm-Climate Condition 

3.1 Abstract 

This study determined the nitrifying populations that were most affected by four of 

the major operating parameters over an 11 month period at a wastewater treatment plant 

located in Southern California. Quantitative polymerase chain reaction (qPCR) was used to 

determine the bacterial abundances of ammonia oxidizing bacteria, Nitrobacter spp., 

Nitrospira spp., and the total bacterial population.  Water temperature, nitrite produced, 

nitrate produced, solids retention time, and pH were found to be the major physicochemical 

parameters controlling bacterial dynamics. Temperature was strongly and positively 

correlated with ammonia oxidizing bacteria (AOB) (r=0.48, p< 0.01), Nitrobacter spp. (NB) 

(r=0.47, p<0.01) and Nitrospira spp. (NS) (r=0.64, p<0.0001) and did not correlate with total 

bacteria (TB). Nitrite produced was negatively correlated with ammonia oxidizing bacteria 

(r=-0.50, p< 0.001), total bacteria (r=-0.33, p<0.05), Nitrobacter spp. (r=-0.41, p< 0.001), 

and Nitrospira spp. (r=-0.57, p< 0.001). Nitrate produced was negatively correlated with 

ammonia oxidizing bacteria (r=-0.38, p< 0.001), Nitrobacter spp. (r=-0.45, p< 0.001), and 



 

24 

 

Nitrospira spp. (r=-0.45, p< 0.001). The pH of wastewater was also found to be negatively 

correlated with all bacterial abundances: AOB (r=-0.58, p<0.0001), TB (r=-0.32, p<0.05), 

NB (r=-0.52, p<0.001), and NS (r=-0.51, p<0.001).  

Two clusters in Principal Component 1(PC1) reflected a seasonality change at 26.9
o
C. 

Temperature was found to be the parameter most directly affecting all bacterial populations in 

the warmer seasons (July-December), while nitrite produced and pH showed direct negative 

impact on the bacterial populations in the cold seasons (January-June) in the PCA plot. PC1 

and Principal Component 2 (PC2) together accounted for 59.8% of the total variance. 

Nitrifying and total bacterial populations were strictly dependent on temperature in the 

summer time and inhibited by pH and nitrite in the winter season. The SRT needs to be 

extended by approximately 3.6 days to reduce AOB to NOB ratio of 9.5:1 to 2:1 to achieve 

optimum nitrification. We recommend examining and identifying the denitrifying organisms 

as indicator for denitrification since total bacterial population did not represent a strong 

indicator our study. 

3.2 Introduction 

Two biochemical steps are involved in the process of nitrification in the wastewater 

treatment process: 1) converting ammonia to nitrite by ammonia oxidizing bacteria (AOB), 

and 2) forming nitrite to nitrate by nitrite-oxidizing bacteria (NOB). However, 

physicochemical factors that control AOB and NOB populations in full-scale wastewater 



 

25 

 

treatment plant (WWTP) are not well understood.  

For nitrite-oxidizing bacteria, effects of physicochemical parameters on Nitrospira spp. and 

Nitrobacter spp. were studied in bench-scale and pilot-scale wastewater treatment plants 

(Nogueira and Melo, 2006; Siripong and Rittmann, 2007; Huang et al., 2010). Several studies 

suggested that the competition of Nitrobacter spp. and Nitrospira spp. were primarily 

dependent on dissolved oxygen (DO) (Schramm, 1999; Blackburne et al., 2007; Downing et 

al., 2008) and nitrite concentrations, (Balmelle 1992; Kim and Kim, 2006; Dytczak et al., 

2008; Ruiz et al., 2003; Ruiz et al., 2006). Changes in the community of AOB and NOB 

populations were found to be related to the ammonium concentration (Lydmark et al., 2007) 

and temperature (Balmelle 1992; Hunik 1993; Kim et. al, 2006). However, there is no 

discussion on the interrelationships among AOB, NOB, and total bacterial communities in a 

complete nitrification process based on the wide ranges in physicochemical parameters in a 

full-scale process. Determination of important physicochemical factors that impacted the 

abundance of bacterial populations in wastewater treatment is beneficial in enhancing plant 

optimization. To detect and quantify AOB and NOB, the quantitative polymerase chain 

reaction (qPCR) was the preferred technique to determine AOB and NOB populations in both 

lab-scale and full-scale wastewater treatment plants due to its low detection limit and high 

sensitivity (Graham et al., 2007).  



 

26 

 

Major parts of the Southern California are located in a warm climate region, where the 

wastewater annual temperatures range between 20-30 
o
C and are frequently higher than 

seasonal temperatures in the Eastern United States (10-25 
o
C), Europe (5-25 

o
C), and 

Australia (10-25 
o
C), where nitrification studies were first conducted (Harms et al., 2003; 

Limpiyakorn et al., 2006; Zhang et al., 2006; Blackburn et al., 2007; Figuerola et al., 2010). 

Variations in temperature dictate changes in operational parameters due to changes in the 

population dynamics of nitrifying bacteria according to the activated sludge models (Henze et. 

al, 2000).  

Utilizing abundance of bacterial populations as a surrogate for biomass in nitrification 

processes provides us continued refinement of wastewater treatment modeling and operation 

compared to the mixed liquor suspended solids (MLSS). In this study the Michelson 

Wastewater reclamation plant (Southern California) was operated for complete ammonia 

(NH3-N), biochemical oxygen demand (BOD) and chemical oxygen demand (COD) removal 

under relatively high DO (3.2-4.2 mg l
-1

) and high temperature conditions (23.0 
o
C to 28.6 

o
C). This suggested that oxygen and BOD and COD are not limiting factors for the growth of 

bacterial population, while ammonia concentration is a limiting substrate for the growth of 

AOB populations in this treatment process.   

Improved understanding of the growth of both AOB and NOB are needed to be 

understood in order to achieve optimum nitrification at the lowest cost, and it has been 



 

27 

 

reported by Blackburn et. al., (2007) that NOB bacterial populations have a higher maximum 

growth rate than AOB. This infers that given shorter solid retention time (SRT), conditions 

will favor the growth of AOB populations over NOB populations under ammonia limiting 

conditions.  

Higher AOB to NOB ratios can result in high nitrite accumulation (Oh et. al., 1999), 

which has been shown to inhibit the nitrification process. Hence, we hypothesized that 

increasing SRT decreases the AOB to NOB ratios in order to prevent the accumulation of 

nitrite concentrations. Utilizing a fine-scale qPCR monitoring technique to improve the 

nitrification process, we are able to determine the adequate AOB to NOB ratio for 

nitrification optimization in the Southern California warm climate zone.   

 

3.3 Materials and Methods 

3.3.1 Plant Description and Sample Collection 

Michelson Water Reclamation Plant (MWRP) located in Irvine, CA operated a preanoxic 

process with an average flow rate of 68.1 million L/day million (18 MGD), methanol was 

added into the anoxic zone daily to promote denitrification. Primary effluent underwent 

biological treatment for biochemical oxygen demand (BOD), chemical oxygen demand 

(COD), and ammonia (NH3-N) removal in the activated sludge process. Ammonia removal in 

the activated sludge process consisted of both anoxic and aerobic zones designed for 

denitrification and nitrification, respectively. Samples were taken at the primary clarifier 



 

28 

 

effluent, aeration basin, and secondary clarifier effluent on a weekly basis. Approximately 

250 mls of samples were collected in sterile bottles and placed on ice transported to the 

laboratory and analyzed for or stored at 4 
o
C until DNA extraction. All physical and chemical 

measurements, including temperature, DO, pH, ammonia, nitrite and nitrate concentrations, 

HRT, SRT, total BOD, total COD, alkalinity (Alk), methanol dosages were laboratory data 

which followed the standard methods (APHA et al., 1998). The following table shows the 

means and ranges of the operational parameters.  

 

Table 3-1 Operational parameters and average concentrations at 

MWRP. 

Parameter Mean Range 

Flow (MGD) 18.1 14.3 - 19.9 

BOD Removal (%) 94.7 79.0 - 97.4 

NH3-N Removal (%) 98.4 94.4 - 99.9 

Influent NH3-N (mg l
-1

) 28.4 21.7 - 36 

SRT (days) 8.3 5.9 - 9.5 

HRT (hours) 6.0 5.4 - 7.5 

MLSS (mg l
-1

) 2440 1980 - 2800 

Temperature (°C) 26.7 23.7 - 28.6 

Methanol (mg l
 -1

) 9.14 6.53-13.1 



 

29 

 

pH  6.89 6.5-7.2 

3.3.2 DNA Extraction 

 DNA extraction of the environmental samples followed the protocol (Yu and Mohn 1999; 

Gedalanga and Olson 2009). 

3.3.3 Quantitative Polymerase Chain Reaction 

DNA extracted samples were diluted (1:10, 1:100 or 1:000) with sterile HPLC water 

depending on activated sludge concentration and expected concentration of target organism 

and then stored at -80 C until time of analysis. Primers for Nitrospira spp., Nitrobacter spp., 

β-proteobacteria AOB subclass, and total bacteria (TB) using 16S rDNA genes were amplified 

by qPCR and are listed in Table 3-2. 

 

Table 3-2 Nucleotide sequence of primers and dual-labeled probes for TB, AOB and NOB 

Target 

organism 

Primers  or 

probes Sequence (5'→3') Ta (
o
C)

a
 

Reference 

Total 

Bacteria 

 Forward 

primer  ATGGCTGTCGTCAGCT 

50 

  

  

Weisburg and 

Lane 1991 

  

 Reverse 

primer  ACGGGCGGTGTGTAC 

Ferris et al. 

1996 

   Probe 

 FAM-CAACGAGCGCAAC

CC-TAM 

Harms et al. 

2003 

Betaproteo-

bacteria 

AOB 

subclass 

  

  

 Forward 

 GGAGGAAAGCAGGGGAT

CG 

60 

  

  

Hermansson 

and Lindgren 

2001 

 Reverse 

 CGTCCTCTCAGACCARCT

ACTG 

 Probe 

 FAM-CAACTAGCTAATCA

GRCATCRGCCGCTC-BHQ1 

Nitrospira  Forward GCGGTGAAATGCGTAGAK 60 Graham et al. 



 

30 

 

spp. 

  

  

primer ATCG   

  

(2007). 

 Reverse 

primer 

TCAGCGTCAGRWAYGTTC

CAGAG 

 Probe 

FAM-CGCCGCCTTCGCCA

CCG-TAMRA 

Nitrobacter 

spp. 

  

  

 Forward 

primer 

ACCCCTAGCAAATCTCAA

AAAACCG 

68 

  

  

Graham et al. 

(2007). 

 Reverse 

primer 

CTTCACCCCAGTCGCTGA

CC 

 Probe 

FAM-AACCCGCAAGGAGG

CAGCCGACC-TAMRA 

a. : denotes for annealing temperature was modified  

 

All qPCR reactions analysis were carry out on a Rotorgene 3000 (Qiagen, Valencia, 

California) or an Eppendorf RealPlex EP (Eppendorf, Hauppauge, New York). It was 

generally assumed that there had one copy of 16S rDNA per cell for Nitrospira and 

Nitrobacter (Dionisi, 2003) and three copies for ammonia-oxidizing bacterial cell (Hommes, 

2002) for calculating the average cell numbers in the activated sludge sample. 

Every qPCR run was accompanied with a negative control and a standard curve consisting of 

AOB spp., Nitrospira spp. and Nitrobacter spp. DNA fragments of known concentrations, and 

NOB. The minimum detection limit of the assay was 5x10
2
 copies per reaction for AOB spp., 

Nitrospira spp. and Nitrobacter spp. The average values and standard deviations of efficiency, 

coefficient of determination, y-intercept, and slope of all qPCR runs are shown in table S1 

below (standard curves are shown in the supplemental figures in Appendix A). 



 

31 

 

3.3.4 Positive control for TB, AOB, NIS, and NB 

 The positive control for AOB, Nitrospira spp. and Nitrobacter spp. followed the 

methodology carried out by Harms et al (2009) and Huang et al (2010). 

3.3.5 Pearson’s correlation and principal component analysis 

Pearson’s correlation analysis was used to determine the relationship between percent 

removal of BOD, COD, NH3-N, and Alkalinity consumed (Alk) with bacterial populations. 

Removal of BOD, COD, NH3-N, and Alk consumed were normalized by influent 

concentrations in terms of percentage due to large fluctuations in influent concentration for 

each of the parameters. Normalization of the data simplifies the fluctuations in influent and 

provides a clearer understanding of trends between changes in bacterial populations and the 

product formation by these organisms. Nitrate and Nitrite produced/accumulation are 

obtained from the difference between primary and secondary clarifier effluents. Moreover, the 

estimate of nitrogen denitrified (%D) was calculated based upon the difference between 

nitrogen concentrations (NO
-
2-N, NO

-
3-N and NH4

+
-N) in the primary clarifier effluent and 

the remaining nitrogen measured in the secondary clarifier effluent. Calculations are shown in 

equation 1 and 2 assuming that no ammonia is assimilated in the anoxic zone. 

  

 (eq. 2) 



 

32 

 

3.4 Results 

3.4.1 Biological and physicochemical parameters on overall ammonia removal and 

denitrification 

The physicochemical and biological data obtained from Michelson Water Reclamation Plant 

(MWRP) throughout eleven months are shown in Figure 3-1 and Figure 3-2.Figure 3-1 (a, b, 

e) and present the weekly bacterial population concentrations, DO, and temperature in the 

aeration basin. All bacterial concentrations tend to follow an upward trend with increasing 

temperature in the aeration basin. The water temperature in the aeration basin ranged from 

23.7-28.6 
o
C, increasing from January (minimum) to October (maximum) and then 

decreasing from October to December. A similar result was also reflected in the correlations 

of bacterial populations with temperature. Temperature strongly and positively correlates with 

AOB (r=0.48, p< 0.01), NB (r=0.47, p<0.01) and NS (r=0.64, p<0.0001) but does not 

correlate with TB. These findings suggested the total bacteria populations behave 

significantly differently from the nitrifying population with respect to temperature. It has 

been generally believed that heterotrophic denitrifying bacteria plays a more important role 

than nitrifying populations in the activated sludge process in activated sludge microbial 

ecology (Seviour et. al, 2010). Table 3-3 summarizes the minimum, mean, and maximum 

concentration of all bacterial populations. 

Table 3-3-Range of bacterial population Concentrations (cells l
-1

) 



 

33 

 

Concentration AOB TB NB NIS 

Minimum 4.51×10
11

 7.11×10
12

 1.05×10
9
 1.21×10

11
 

Mean 

1.56×10
12

 

±8.51×10
11

 

1.79×10
13 

      

± 6.18×10
12

 

3.65×10
10

 

±3.85×10
10

 
[...]
abundance over a long period. The lack of a direct and strong relationship in the PCA 

analysis between the total bacterial populations and denitrification indicate the population 

dynamics in in denitrifying population in activated sludge processes (Seviour et. al., 2010) 

should be better described with a practical end of identifying the denitrifying organisms as an 

indicator of denitrification.  

3.5 Conclusions 

 PCA analysis revealed that the nitrifying bacteria and total bacteria are mainly driven by 

temperature in the warm seasons (June – November) and negatively impacted by nitrite 

accumulations and pH in the colder seasons (January – June). Hence, operational paraters can 

be adjusted according optimum performance even with temperature influences. Nitrite 

accumulation was largely due to the high AOB to NOB ratios, and inhibition by nitrite on all 



 

48 

 

of the nitrifying bacteria. Controlling the AOB to NOB ratio to the proper level of 2:1 can be 

the most important step to optimize the nitrification process. Since pH is also another 

operational factor, nitrifying populations can also be promoted by maintaining pH level close 

to 6.5-6.7 to improve overall activity of nitrification. Finally, total bacteria did not represent a 

strong indicator of overall denitrification, illustrating the need to find better biomarkers for 

denitrification.   



 

49 

 

Chapter 4. Investigation on the effect of physicochemical parameters on denitrifying 

bacteria and denitrification process in a full-scale water reclamation plant  

4.1 Abstract 

Two major denitrifying microbial groups, Thauera-like bacteria and 

Zoogloea-Methyloversatilis-like bacteria, which accounted for 34% on average of the total 

bacterial community using quantitative PCR (qPCR), were investigated in relation to the 

denitrification ability in a full scale plant. In this study of 11-months in warm wastewater 

(23-28.6 
o
C), dissolved oxygen (DO) in the anoxic zone was the most important parameter 

that determined denitrification efficiency when the temperature was below 27
o
C. 

Zoogloea-Methyloversatilis-like bacteria correlated significantly with denitrification (r=0.52, 

p < 0.05) under hypoxic conditions (0.2 mg·L
-1

 < DO <0.6 mg·L
-1

), while Thauera-like 

bacteria abundance negatively correlated (r=-0.55, p < 0.05) with DO and significantly 

correlated with denitrification (r=0.55, p < 0.05) under strict anoxic condition (DO < 0.2 

mg·L
-1

). Methanol dosing only played an important role in the 

Zoogloea-Methyloversatilis-like bacterial abundance (r=0.45, p < 0.05) when temperature 

was above 27
o
C, and led to no correlation with Thauera-like bacteria. Thauera-like bacteria 

abundance correlated positively with COD removal when temperature was less than 27
o
C 

(r=0.52, p<0.05). Operating the anoxic zone of the plant in the higher DO range (0.2 mg·L
-1

 

< DO <0.6 mg·L
-1

) when the temperature was below 27
o
C reduced the overall denitrification 



 

50 

 

because of a reduction in Thauera-like bacterial abundance. At temperature above 27
o
C, the 

denitrification efficiency was independent of the DO level, with denitrification exceeding 

70% for both hypoxic and strict conditions. 

4.2 Introduction 

 Removal of nitrogen compounds from municipal wastewater has been of continued 

interest in water engineering research due to regulatory policies on nitrogen discharge 

(Tchobanoglous et al., 2011). These policies are driven by increasing environmental concerns 

on accumulative nutrient loadings (Nyenje et al., 2010; Karydis et al., 2012; Kitsiou and 

Karydis, 2011). Nitrogen entering in sewage is mainly present in the form of 

organic nitrogen and is broken down during transport to ammonium (NH4
+
). The oxidation of 

ammonia has become a main processes in water reclamation plants and is achieved by 

biological nitrification. Nitrification can be modeled as a two-step process as it is carried out 

by ammonia-oxidizing bacteria (AOB) and nitrite-oxidizing bacteria (NOB) under aerobic 

conditions (Henze et al, 2000). NH4
+ 

is oxidized into nitrite (NO2
-
) and subsequently to 

nitrate (NO3
-
) as end products (see equation 1). Properly, the first step is referred to as 

nitritation, and the second as nitrification. In practice, it is common to refer to the two-step 

process as nitrification, aiming at the final product (i.e., nitrate). Denitrification completes the 

removal of nitrogen, is primarily achieved by heterotrophic bacteria under anoxic conditions, 



 

51 

 

and can be modeled as a four-step biochemical process converting NO3
- 
into nitrogen gas (N2) 

(see equation 2).  

 

 

 

   Historically, there have been significantly more studies on nitrifying bacteria than 

denitrifying bacteria (Seviour, 2010). The predominant nitrifiers are proteobacteria and 

belong to the genera of Nitrosomonas, Nitrobacter and Nitrospira and have been studied 

intensively in various wastewater treatment processes across the globe (inter alia, Juretschko 

et al, 1998; Blackburne et al, 2007; Whang et al, 2009). Importantly, a few studies have 

monitored AOB and NOB abundance in plants to address plant performance so that plant 

operations can be further improved (Harms et al., 2003; Kim et al, 2011). The quantification 

of total nitrifiers (i.e., total AOB + total NOB) have shed light on the relationship between 

nitrifying populations and the various physicochemical parameters in full-scale processes 

(Harms et al., 2003; Huang et al., 2010; Blackburne et al., 2007). 

On the other hand, there is a limited amount of studies on denitrifying populations. 

Denitrifiers are mostly heterotrophs with higher phylogenetic diversity, and a number of 

denitrifying bacterial genomes have yet to be sequenced. Since there is not a single group that 

can be followed as with AOB and NOB, other methods have been used to investigate 

denitrifiers. Conventional culture-dependent methods have been utilized since the 1960s to 



 

52 

 

determine the bacterial diversity of denitrifying populations in wastewater (Dias et al., 1964). 

Hence, most denitrifying bacteria were initially isolated by culture and quantified in the 

laboratory. However, it is difficult to extrapolate these findings to denitrifying bacteria in 

full-scale processes, and culture methods are considered biased by Wagner et al (1993).  The 

culture-dependent methods later combined with an in-situ physiological method by Nielsen et 

al (1999) lead to fluorescence in-situ hybridization-microautoradioactivity (FISH-MAR). 

FISH-MAR enables quantitative determination of the microbial diversity in wastewater 

treatment processes, and its limitations are only been able to examine small volumes, and 

relies on short probes (≈ 35 mer) for identification. Previous studies with the FISH-MAR 

method have shown the predominant denitrifying populations to composed of the genera 

of Curvibacter, Azoarcus, Thauera, Zoogloea 

and Acculibacter (betaproteobacteria), Methyophilus and Hyphomicrobiu 

(alphaproteobacteria) (Seviour et al., 2010). Important physicochemical parameters which 

control the activity and growth of denitrifying bacteria are temperature, dissolved oxygen 

(DO) concentration, nutrient (e.g., N, P) and organic carbon availability. 

Temperature is one of most important factors that promotes the growth of bacterial 

populations and is difficult to control under field conditions. The optimum temperature for a 

bacterial population is primarily determined from laboratory or pure culture studies. The 

activated sludge model (ASM; Henze et al., 2000) was developed in regions with colder 



 

53 

 

climates than Southern California. Hence, the effect of water temperature which ranges of 

20
 o
C to 30 

o
C on specific denitrifying populations in full-scale processes is not well 

documented for warmer climates. 

Another important parameter controlling the growth of denitrifying populations in the 

activated sludge process is DO in the anoxic reactors. We can define hypoxic conditions as 

those where nitrate is present but the DO is not strictly in the anoxic region (i.e., 0.2 < DO < 

0.6 mg L
-1

). Denitrification is optimized when the DO concentration is kept below 0.2 mg·L
-1

, 

which also corresponds to oxidation-reduction potentials below 0 mV (Tchobanoglous et al., 

2003). Although denitrifying populations are purported to be dominated by facultative 

anaerobic heterotrophic bacteria, our understanding of aerobic denitrification is less well 

documented (Baumann et al., 1996).  

Supplemental carbon sources may be required to enhance denitrification especially in 

colder climates; methanol has been used widely for its availability and cost-effectiveness. 

Other carbon compounds, such as acetate and ethanol, have also been added at different 

wastewater systems (Hallin et al, 1998; Osaka et al, 2006). The reason for the addition of 

different carbon sources to complement the influent wastewater composition is attributable to 

the differences in bacterial nutritional diversity. However, it is still unclear if populations of 

denitrifiers whose activity and growth are selectively promoted by supplemental carbon are 

the best competitors in wastewater. 



 

54 

 

We examined the dynamic abundance and interrelationships of the two populations 

under strict anoxic or hypoxic conditions with physicochemical parameters including DO, 

methanol dosage, and level of denitrification to insights into the optimization of full-scale 

wastewater treatment processes for denitrification process using fine-scale qPCR monitoring 

technique. Our hypotheses in this study are: a) decreasing temperature and hypoxic DO have 

inhibited the growth of two denitrifying bacterial populations which represented 34% of total 

bacterial population, b) Thauera-like bacteria is a better indicator of denitrification than 

Zoogloea-Methyloversatilis-like bacteria under warm temperature and anoxic DO condition, 

c) anoxic favored the abundance of the two major denitrifiers.  

This study utilized quantitative polymerase chain reaction (qPCR) over an 11-month 

period to quantify two predominant and related genera Zoogloea 

Methyloversatilis-like bacteria and Thauera-like bacteria in the denitrifying community of 

wastewater. These organisms had previously been reported to be predominant bacterial 

populations within the Betaproteobacteria in some wastewater processes (Dias et al, 1964; 

Thomsen et al, 2004; Thomsen et al, 2007; Mao et al, 2012).   

 

 



 

55 

 

4.3 Materials and Methods 

4.3.1 Plant Description and Sampling  

The Michelson Water Reclamation Plant (MWRP) located in Irvine, CA operated at an 

average flow rate of 68.1 million L·day
-1

 or 18.1 million gallons per day (MGD). The plant 

was designed and is operated as a Modified Ludzak Ettinger (MLE) process with complete 

nitrification and incomplete denitrification. All physical and chemical measurements were 

performed in accordance with standard methods (APHA, 1998) and were obtained from 

laboratory personnel and plant operators.  

4.3.2 Sample Collection 

Samples of 250 ml were collected sterilely from the primary clarifier effluent, anoxic zone 

mix liquor, aeration basin mixed liquor, and secondary clarifier effluent on a weekly basis 

from January 27, 2009 to November 30, 2009. Samples were placed on ice and transported to 

the laboratory. Samples were stored at 4
o
C and DNA was extracted within 24 h. 

 

4.3.3 DNA extraction 

Genomic DNA was extracted from triplicate samples using a modified bead beating protocol 

(Yu and Mohn 1999; Gedalanga and Olson 2009). DNA concentration and purity were 

measured using DU
®
7400 spectrophotometer (BECKMAN, USA) at260/280 nm, while the 

purity(A260/A280) ranged between 1.60-1.80. DNA extract samples were diluted (1:10, 1:100 



 

56 

 

or 1:000) with sterile HPLC water to account for the concentration of target organisms and 

stored at -80
o
C until time of analysis. 

 

4.3.4 Zoogloea bacteria Positive Control  

Zoogloea spp. strain (B-3640) obtained from the Agricultural Research Service (ARS) culture 

collection was grown according to USDA protocol. The growth medium was Tryptone 

Glucose Yeast (TYG) Broth containing 0.5% tryptone, 0.1% glucose, and 0.1% K2HPO4. 

Cultures were incubated in an orbital shaker (Forma Scientific, Marietta, OH) at 28
o
C at 60 

rpm for 24 hr until significant growth occurred. Colony isolation was achieved by streaking 

the culture onto 2% TGY agar and incubating as stated above. An individual colony was then 

transferred from the agar medium to a tube containing TGY broth and incubated as before. 

The culture was then subjected to the same DNA extraction protocol as described below and 

stored at -80
o
C as a pure extract and in 1:10 dilutions. 

4.3.5 Thauera- like bacteria Positive Control 

The positive control for Thauera was obtained from the amplified target amplicon, 

which was the PCR product using16S rRNA gene primers (Table 4-1) of DNA extract from 

activated sludge. Details of the DNA extraition process are contained in Section 4.3.3 

4.3.6 qPCR Thauera-like bacteria and Zoogloea- Methyloversatilis-like bacteria Primers 

and Probes development 

The Thauera-like bacteria primer and probe set was designed in three sequential steps: 

(1) The NCBI/BLAST/blastn suite alignment search was utilized to identify the regions of 



 

57 

 

homology and heterogeneity between the Thauera MZ1T (NR074711.1) and 16S rRNA 

genes (5’-3’ sequences) of other Thauera species. (2) Uncultured and environmental Genbank 

entries that showed high dissimilarity with the reference sequence were excluded from the 

alignment process. (3) Highly specific regions that carried no homology with other bacterial 

genera, while sharing homology with the Thauera MZ1T, were selected for use in the design 

of the primer and probe set. The primers were screened against all bacterial taxids other than 

the target using in silico analyses (Moss et al. 2007).  If homology was found in either the 

forward and reverse primer such that an amplicon could be generated, the size was 

ascertained. The same steps were performed in the design Zoogloea spp. primer and probe set 

using the reference sequence of Zoogloea ramigera [X74913]. The primer and probe set were 

later determined to capture both Zoogloea spp. and Methyloversatilis spp. (see results section 

3.1). 

 The Thauera-like bacteria spp. primers yielded a 400 basepair (bp) amplicon; the 

Zoogloea-Methyloversatilis-like bacteria primers yielded a 121(bp) basepair amplicon. 

4.3.7 Quantitative Polymerase Chain Reaction (qPCR) 

Primers and probes for Thauera-like bacteria spp. and Zoogloea-Methyloversatilis-like 

bacteria spp. for the 16S rRNA genes used in the qPCR analyses are listed in Table 2.  All 

qPCR reactions were performed on an Eppendorf RealPlex EP (Eppendorf, Hauppauge, New 

York).  Each qPCR reaction contained a total volume of a 25 μl solution with the following 



 

58 

 

reagents: 5 μl DNA extract/template, and 20 μl containing 2.5 mM MgCl2, 1 X PCR buffer, 

200 nM dNTP, 1 U AmpliTaq DNA polymerase, 100 nM dual-labeled probe, 150 nM forward 

primer, and 150 nM reverse primer. The qPCR protocol for environmental DNA extracts 

included 35 cycles of 2 minutes holding at 94
o
C followed by denature at 94

o
C of the DNA 

strands for 40s followed by 20 s at their respective annealing temperatures (listed in Table 2).  

 

Table 4-1 -Primer and Probe sets for Thauera-like bacteria and 

Zoogloea-Methyloversatilis-like bacteria   

Target Group Name   Sequence (5’to 3’) 

Annealing 

Temperature
* 

(
 o
C) 

Thauera-like 

bacteria 

Forward 

Primer 
CGTGGTCTCTAACATAGGCC 

66.9 Probe 
Fam-TACCGGACTAAGAAGCACCGGCTA

ACTACGT-BHQ1  

Reverse 